



## Test Report

No. AJD201204632

Date: AUG.28, 2012

SOSTEN MUTUO S.R.L.  
AV. SAN MARTÍN 2380 VILLA CARLOS PAZ (5152), CÓRDOBA

### Test Requested:

To determine the flammability (building materials class B1) in accordance with DIN 4102-1 (May 1998) Fire behaviour of building materials and elements Part 1: Classification of building materials, Requirements and testing

Test Results: See attached sheet..

### Conclusion:

The tested sample meets the low flammability requirements of class B1 of building materials under DIN 4102-1 (May 1998).

There is no fall-off of burning material.

### Test Period:

Sample Receiving Date .. AUG. 13, 2012  
Test Performing Date .. AUG.13, 2012 TO AUG.27,  
2012

Signed for and on behalf of  
SGS-CSTC co., Ltd.

Allen Zou  
Technical Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic formal documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its issue and only within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS TESTING SERVICES Co., Ltd.  
No. 301, Yanguang Avenue, District 2, Sunlight Industrial Zone, Anji County, Zhejiang Province, China 313300

No. 301, Yanguang Avenue, District 2, Sunlight Industrial Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018820 www.cn.sgs.com  
中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018820 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)